



STANDARD TESTING AND INSPECTION SERVICES LTD.

OFFICE: KM 17 PH/Aba Express Way, P. O. Box 18427, Port Harcourt, Rivers State, Nigeria
PHONE: 084-776779, 08063464544, E-mail: standardtesting@stisng.com, www.stisng.com

RC 502050

CERTIFICATE OF VISUAL EXAMINATION

STATUTORY INSTRUMENTS 1998 NO. 2307
The Lifting Operations and Lifting Equipment Regulations 1998
STATUTORY INSTRUMENTS 1992 NO. 3073
The Supply of Machinery (Safety) Regulations 1992
STATUTORY INSTRUMENTS 1998 NO. 2306
The Provision and use of Work Equipment Regulations 1998

Date of Thorough Examination:	Examiner/Qualification:	Project	Certificate Number:
05/02/2014	JOLLY ILIYA (ASNT LEVEL II.)	CERTIFICATION OF LIFTING EQUIPMENT	STIS/CLN/LE/132/2014

Name and Address of Client:	Address of Premises which the examination was made:
CAVMONT LEASING NIGERIA LIMITED	OPERATIONAL BASE, PHC

Identification Number	Qty	Description of Equipment	TARE WT	SWL	GROSS WT	Proof Load Applied	Date of Next Examination
CB3 - 116	1	CARGO BASKET ALL STEEL CONSTRUCTION CARGO BASKET CW FOUR LIFTING POINTS MOUNTED ON TOP CORNER LIFTING POINTS. OVERALL DIMENSION L=3.88M X H=1.26M X W=1.22M APPROX IN ACCORDANCE WITH DNV 2.7- 1:2006	1,070KG	7,500KG	8,570KG	N/A	04/08/2014
CB3 - 116A		WIRE ROPE SLING FOUR LEGS WIRE ROPE SLING ASSEMBLY TO BS EN 13414 2, IN 2.75M X 22MM DIA BWRG GALV WITH QUAD MASTER LINK ASSEMBLY AT ONE END, THE OTHER END THIMBLE EYE		8.57 TONNES @ 0-45°			
16B, 16C 16D, 16E	4	SHACKLES 4 PCS OF SHACKLES		8.5 TONS EACH			

Previous Load Test Details

UNIT:	DATE TESTED	PROOF LOAD APPLIED	COMPANY NAME	REPORT NUMBER
CARGO BASKET	04/12	21,425KG	HECC LTD	ACC 5585/96
SLINGS: CB3 - 116A	04/12	N/A	UNIVERSAL INSPECTION LTD(UK)	127348/06

Non-Destructive Examination Details:

TEST PROCEDURE:	STIS-P-VI-343	EQUIPMENT:	N/A	METHOD:	N/A
SPECIFICATION:	DNV 2.7-1:2006, BS EN 13889:2003, BS EN 13414-2	MEDIUM:	N/A		
PART OF EQUIP. EXAMINED:	THE ENTIRE BODY AND THE LIFTING POINTS	INDICATOR:	N/A		
RESULT:	FIT FOR USE				

I HEREBY CERTIFY ON BEHALF OF STANDARD TESTING & INSPECTION SERVICES LTD THAT THE ABOVE ITEMS HAVE BEEN TESTED, EXAMINED AND FOUND TO BE OKAY AS AT THE TIME OF INSPECTION.

Sign:

Date:

